KEESLER AIR FORCE BASE OUTPATIENT DRUG FORMULARY   (Updated July 2004)

For more information please call: (228) 377-6280 and press option "9".        The outpatient formulary is on the internet:  https://81mdgpharmacy.keesler.af.mil

  ACNE/PSORIASIS PRODUCTS

Acitretin (Soriatane) 25mg caps

Adapalene (Differin) 0.1% gel, cream, & soln

Benzoyl Peroxide 5% & 10% gel

Clindamycin (Cleocin T) 1% sol

Clobetasol (Olux) 0.05% 

Erythromycin (T-Stat) 2%  sol 

Etanercept (Enbrel) **DERM/RHEUM only**

Fluocinolone 0.01% (Derma Smoothe/FS

     Scalp Oil)

Isotretinoin (Accutane) 40mg cap

Tazarotene (Tazorac) 0.05% crm, 0.1% gel

Tretinoin (Retin A) .05% cream, .01% gel 
ALZHEIMER'S PRODUCTS

Donepezil (Aricept) 5 & 10mg tab

Galantamine (Reminyl) 4, 8 & 12mg tabs 

Memantine (Namenda) 5 & 10 mg tabs, starter pack

ANALGESICS/PAIN/NSAIDS/

ARTHRITIS

Acetaminophen 80mg chew, 325 & 500mg tab,

     120 & 650mg supp 

Codeine Sulfate 30mg tablet, elix

Darvon 65mg (gen eq) cap 

Fentanyl (Duragesic) 25, 50, 75, 100mcg patches

Hydromorphone (Dilaudid) 4mg tab, 3mg supp

Hydroxychloroquine (Plaquenil) 200mg tab

Ibuprofen (Motrin) 400, 800mg tabs &100/5 susp 

Indomethacin (Indocin) 25 mg

Meloxicam (Mobic) 7.5 & 15 mg tabs

Meperidine (Demerol ) 50mg tab, 50/5 syrup

Methadone 5mg tab

Methotrexate 2.5mg tab

Morphine 10mg tab, 10mg/5ml sol

Morphine (MS Contin) 15, 30, 60, 100mg SR

Naproxen (Naprosyn) 500mg tab

Oxycodone 5mg tab

Piroxicam (Feldene) 20mg cap

Rofecoxib (Vioxx) 12.5 & 25mg tabs 

Salsalate (Disalcid) 500mg tab

Tramadol (Ultram) 50mg tab

Combination Preparations: 

Acetaminophen, Butalbital, Caffeine (Fioricet)

Aspirin, Butalbital, Caffeine (Fiorinal)

Darvocet N-100 (gen eq) tab

Lortab elixir (7.5/500 per 15ml)

Percodan tab 

Tylenol #3 tab

Tylenol with codeine elixir

Tylox cap

Tramadol/Acetaminophen (Ultracet) tabs

Vicodin and Vicodin ES (gen eq) tabs

ANTICONVULSANTS

Carbamazepine (Tegretol) 100mg chew, 200mg tab,

     100mg/5ml susp

Carbamazepine ER (Carbitrol) 200 & 300mg cap

Clonazepam (Klonopin) 0.5 & 2mg tabs

Divalproex (Depakote) 125mg sprinkles, 250 & 

     500mg tabs  

Divalproex (Depakote ER) 500mg tabs  

Ethosuximide (Zarontin) 250mg cap, 250/5 syrup

Gabapentin (Neurontin) 100, 300, 400mg caps,

     600 & 800mg tabs

Lamotrigine (Lamictal) 25, 100, 150, 200mg tabs

Mephobarbital (Mebaral) 32mg tab

Methsuximide (Celontin) 300mg cap

Oxcarbazepine (Trileptal) 150, 300 & 600mg tabs

Phenobarbital  15 & 30mg tab & 20mg/5ml 

Phenytoin (Dilantin) 30 & 100mg caps

Phenytoin (Dilantin) 50mg chew, 125/5 susp

Primidone (Mysoline) 50 & 250mg tabs

Topiramate (Topamax) 25. 100 & 200mg tabs

Valproic acid (Depakene) 250mg/5ml elixir

ANTIGOUT

Allopurinol (Zyloprim) 100 & 300mg tabs

Colchicine 0.6mg tablet

Probenecid (Benemid) 500mg tablet

ANTI-INFECTIVES

Acyclovir (Zovirax) 200mg cap, 800mg tab

Amantadine (Symmetrel) 100mg cap

Amoxicillin 250 & 500mg caps, 250mg/5ml susp

Augmentin 500 & 875mg tabs, 400mg/5ml susp

Augmentin ES 600mg/5ml susp

Azithromycin (Zithromax) 250mg tabs, Z-Pak,

  200mg/5ml susp (22.5ml), & 1gm packet  

Bactrim/Septra DS tabs and Bactrim susp

Cefdinir (Omnicef) 125mg/5ml susp

Cefditoren (Spectracef) 200mg

Cefprozil (Cefzil) 250, 500 mg tabs, 250mg/5ml 

Cephalexin (Keflex) 250, 500mg caps, 250/5 susp

Chloroquine phosphate (Aralen) 500mg tab 

Clarithromycin (Biaxin) 250 & 500mg tabs

Clarithromycin (Biaxin XL) 500mg tab Pac 

Clindamycin 150mg capsule, 75mg/5ml susp

Clotrimazole (Mycelex) 10mg troches

Dicloxacillin (Dynapen) 250mg cap 

Dapsone (DDS) 25mg tab

Doxycycline (Vibramycin) 100mg cap 

Econazole (Spectazole) 1% cream

Erythromycin (E.E.S.) 200/5 susp

Erythromycin EC (Ery-tab) 250mg tab

Erythromycin (E-mycin) base 250mg tab

Ethambutol (Myambutol) 400 mg tab

Famciclovir (Famvir) 250 & 500mg tabs

Fluconazole  (Diflucan) 50, 100 & 200mg tabs

Fluconazole (Diflucan) 150mg (1 time use only)

Gatifloxacin (Tequin) 200 &400mg tabs

Griseofulvin 250mg tab & 125/5 susp

Isoniazid (INH) 300mg tablet

Ketoconazole (Nizoral) 200mg tab

Malarone 250/100mg & pediatric

Mebendazole (Vermox) 100mg chew tab

Mefloquine (Lariam) 250mg tab

Metronidazole (Flagyl) 250 & 500mg tabs

Metronidazole (Metrogel) 0.75% vaginal gel

Minocycline (Minocin) 50 & 100mg caps

Moxifloxacin (Avelox) 400mg tabs & ABC pack

Neomycin 500mg tab

Nitrofurantoin (Macrobid) 100mg cap

Nitrofurantoin 25mg/5ml oral susp

Nystatin 500,000 unit tab, 100,000 oral susp

Pediazole 200/600 susp

Penicillamine 250mg cap

Pen VK 250 & 500mg tabs & 250mg/5ml susp

Primaquine 15mg tab

Pyrazinamide 500mg tab 

Quinacrine 100mg cap

Rifabutin (Mycobutin) 150mg cap

Rifampin 300mg cap

Sulfapyridine 500mg tab

Sulfisoxazole (Gantrisin) 100mg/ml susp 

Terbinafine (Lamisil) 250mg tablet

Tetracycline 250mg capsule 

Thiabendazole (Mintezol) 500mg/5ml

Trimethoprim 100mg tab

Vancomycin (Vancocin) 125mg cap

HIV/AIDS Drugs:

Abacavir (Ziagen) 300mg tab

Amprenavir (Agenerase) 150mg cap

Delavirdine (Rescriptor) 200mg tab

Didanosine (Videx) 100mg chew tabs, EC 400mg cap

Efavirenz (Sustiva) 200mg cap & 600mg tab

Indinavir (Crixivan) 400mg cap

Lamivudine (Epivir) 150 mg tab

Lamivudine (Epivir HBV) 100 mg tab

Lopinavir/Ritonavir (Kaletra) 133.3/33.3 cap

Nelfinavir (Viracept) 250mg tab

Nevirapine (Viramune) 200mg tab

Ritonavir (Norvir) 100mg cap

Saquinavir (Fortovase) 200mg cap

Stavudine (Zerit) 40 mg cap

Zidovudine (Retrovir) 100 & 300 mg tab

Zidovudine/Lamivudine (Combivir) 300/150 mg tab

Zidovudine/Lamivudine/Abacavir (Trizivir) tab

ANTILIPIDEMIC AGENTS
Cholestyramine Resin (Questran Lite) light

Colestipol (Colestid) 1 gram tab

Ezetimibe (Zetia) 10mg tab

Fenofibrate (Tricor) 54 & 160mg tabs

Gemfibrozil (Lopid) 600mg tab

Nicotinic Acid (Niaspan) 500, 750 & 1000mg caps

Nicotinic Acid (Nicobid) 125mg SR, 500mg SR

Pravastatin (Pravachol) 10, 20, 40 & 80mg tabs

Simvastatin (Zocor) 10, 20, 40 & 80mg tabs

ANTIPARKINSON AGENTS

Benztropine (Cogentin) 2mg tab

Bromocriptine (Parlodel) 2.5mg tab

Entacapone (Comtan) 200mg

Pergolide (Permax) 0.05, 0.25, & 1mg tabs 

Selegiline (Eldepryl) 5mg tab

Sinemet 10/100, 25/100, 25/250 & CR 50/200mg tabs

Trihexphenidyl (Artane) 2mg tab

CARDIAC RELATED AGENTS

AntiAnginal:s

Isosorbide Dinitrate 10mg tab

Isosorbide Dinitrate 40mg SR tab

Isosorbide Mononitrate (Monoket) 20mg tab 

Isosorbide Mononitrate (IMDUR) 30, 60 & 120mg tab

Nitroglycerin (Nitro-Dur)0.2. 0.4, 0.6mg/hr patch

Nitroglycerin (Nitrostat) 0.3, 0.4 & 0.6mg SL tab

Nitroglycerin (Nitrobid) 2% oint

Nitroglycerin (Nitrolingual) 0.4mg/spray SL

AntiCoagulant Type Drugs:

Aggrenox 200/25 caps

Aminocaproic acid (Amicar) 500mg tab

Aspirin 81mg chew tab, 325mg tab

Aspirin EC (Ecotrin)  325mg tab

Cilostazol (Pletal) 100mg tab

Clopidogrel (Plavix) 75mg tab

Dipyridamole (Persantine) 25mg & 75mg tab

Enoxaparin (Lovenox) 30, 40, 80, 100mg inj

Warfarin  (Coumadin) 1, 2, 2.5, 3, 4, 5, 6, 7.5  

    & 10mg tabs

ACE Inhibitors:

Captopril (Capoten) 12.5,  25, 50 & 100mg tabs

Fosinopril (Monopril) 10 & 20mg tabs

Lisinopril (Zestril) 5, 10, 20 & 40mg tabs

Ramipril (Altace) 2.5, 5 & 10mg caps
AntiHypertensives:

Clonidine (Catapres) 0.1 & 0.2mg tabs, TTS-2 patch

Doxazosin (Cardura) 1, 2, 4, & 8mg tabs

Hydralazine (Apresoline) 10, 25 & 50mg tabs

Methyldopa (Aldomet) 250 & 500mg tabs

Minoxidil (Loniten) 2.5 & 10mg tabs

Phenoxybenzamine (Dibenzyline) 10mg cap

Prazosin (Minipress) 1mg, 2mg & 5mg caps

Terazosin (Hytrin) 1, 2, 5, & 10mg caps

Angiontensin Receptor Blockers:

Candesartan (Atacand) 4, 8, 16 & 32mg tabs

Losartan (Cozaar) 25, 50 & 100mg tabs

Valsartan (Diovan) 80, 160 & 320mg caps

Beta-Blockers:

Atenolol (Tenormin) 50mg & 100mg tabs

Metoprolol 50 & 100mg tabs

Metoprolol (Toprol XL) 25, 50, 100 & 200mg tabs

Propranolol (Inderal) 10, 40 & 80mg tabs

Propranolol (Inderal LA) 80 & 120mg caps

Calcium Channel Blockers:

Amlodipine (Norvasc) 2.5, 5 & 10mg tabs

Diltiazem (Cardizem) 30, 60 & 90mg tabs

Diltazem SR (Tiazac) 120, 180, 240, 300 &

     360mg caps

Nifedipine (Adalat CC) 30, 60, & 90mg tabs

Nifedipine 10mg cap

Verapamil (Calan) 80, 120, & SR 240mg tabs

Cardiac Glycosides:

Digoxin (Lanoxin) 0.125 & 0.25mg tabs 

Digoxin 0.05mg/ml elixir
Diuretics:

Acetazolamide (Diamox) 250mg tab & 500mg

Bumetanide (Bumex) 0.5mg & 1mg tabs

Chlorothiazide (Diuril) 250mg/5ml

Furosemide (Lasix) 20, 40mg tabs & 10mg/ml elixir

Hydrochlorothiazide  25 & 50mg tabs

Hydrochlorothiazide/Triamterene 50/75 tab

Metolazone (Zaroxolyn) 2.5 & 5mg tabs 

Spironolactone (Aldactone) 25mg tab

Triamterene (Dyrenium) 50 & 100mg cap

Combination Preparations:

Amlodipine/Benzapril (Lotrel) 5/10, 5/20 caps

Losartan/HCTZ (Hyzaar) 50/12.5 & 100/25mg tabs

Valsartan/HCT (Diovan HCT) 80/12.5, 160/12.5, &

    160/25mg

Potassium Replacement:

Potassium chloride SR (Klor-Con) 8mEq tab

Potassium chloride (Kdur) 20mEq tab

Potassium citrate (Urocit-K) 5mgEq tab

Potassium iodide (SSKI) 1gm/ml

Potassium phosphate (Neutraphos) packets

Other Cardiac Drugs:

Amiodarone (Cordarone) 200mg tablet

Carvedilol (Coreg) 3.125, 6.25, 12.5 & 25mg tabs Disopyramide (Norpace) 100 & 150mg caps

Flecainide (Tambocor) 100mg tab

Labetalol (Normodyne/Trandate) 200mg tab

Mexiletine (Mexitil) 150mg, 200mg caps

Procainamide (Procan SR) 250, 500 & SR 750mg caps

Quinidine (Quinidex) 300mg extentabs

Sotalol (Betapace) 80, 120, 160, 240mg tab

Sotalol AF (Betapace AF) 80, 120mg tab

Tocainide (Tonocard) 400mg tablets

CHEMOTHERAPEUTIC RELATED AGENTS

Anastrazole (Arimidex) 1mg tab

Azathioprine (Imuran) 50mg tab

Busulfan (Myleran) 2mg tab

Capecitabine (Xeloda) 150 &500mg tab

Chlorambucil (Leukeran) 2mg tab 

Cyclophosphamide (Cytoxan) 50mg tab 

Cyclosporine (Neoral) 25 & 100mg caps 

Levamisole (Ergamisol) 50mg tab

Estramustine Phosphate (Emcyt) 140mg

Etoposide (Vepesid) 50mg cap

Fluorouracil (Efudex) crm

Fluorouracil (Fluoroplex) 1% top sol

Flutamide (Eulexin) 125mg cap

Fluoxymesterone (Halotestin) 10mg tab 

Goserilin (Zoladex) 3.6 & 10.8mg implant 

Hydroxyurea (Hydrea) 500mg cap

Imanitib mesylate (Gleevec) 100mg cap

Lomustine (CeeNU) 10 & 100mg caps

Leucovorin calcium 5 & 25mg tabs

Leuprolide (Lupron) 5mg/ml inj, 3.75 & 7.5 dep Melphalan (Alkeran) 2mg tab

Mercaptopurine (Purinethol) 50mg tab

Methotrexate 2.5mg tab

Nilutamide (Nilandron) 50mg tab

Procarbazine (Matulane) 50mg cap

Temozolomide (Temodar) 5mg cap
CORTICOSTEROIDS/MINERALO-CORTICOID

Cortisone Acetate 25mg tab

Dexamethasone 0.5, 0.75, 4mg tab, 0.5/5ml elix

Fludrocortisone (Florinef) 0.1mg tab

Hydrocortisone (Cortef) 5 & 20mg tabs & 10mg/5ml

Methylprednisolone (Medrol Dosepak) 4mg

Prednisone 1, 2.5, 5, 10, 20, 50mg tablets

Prednisolone (Pediapred) 5mg tab

Prednisolone (Orapred) 15mg/5ml 

COUGH, COLD, & ALLERGY DRUGS

Cepacol Lozenges

Decongestants

Oxymetazoline (Afrin) 0.05% nasal spray

Pseudoephedrine (Sudafed) 30 & 60mg tab, 

     30mg/5ml syrup

Antihistamines

Cetirizine (Zyrtec) 10 mg tab, 1mg/ml syrup

Chlorpheniramine (CTM) 4mg tabs, 2mg/5ml 

Cyproheptadine (Periactin) 4mg tab, 2mg/5ml 

Diphenhydramine (Benadryl) 25, 50mg caps, 

      12.5mg/5ml elixir

Hydroxyzine (Atarax) 10 & 25mg tabs


Antihistamine/decongestant combos

Actifed (generic) tablet

Chlorpheniramine 4mg/PSE 60mg (Atrohist ped)

Deconamine SR (generic) capsule

Entex PSE (generic)

Rondec oral drops, tablets, syrup
Antitussives

Benzonatate (Tessalon) 100mg perles

Dextromethorphan (Delsym) 30/5 susp

Pancof-HC (CTM/PSE/HC)

Robitussin AC (gen eq)

Expectorants 

Guaifenesin (Mucinex) 600mg tab

Nasal Preparations:  

Budesonide (Rhinocort AQ)
Cromolyn (Nasalcrom)

Flunisolide (Nasalide)

Fluticasone (Flonase)

Ipratropium (Atrovent) nasal 0.03%

Triamcinolone (Nasacort-AQ)

DENTAL PRODUCTS

Chlorhedidine gluconate (Periogard) oral rinse Dental Protective Base (Orabase)
Prevident 5000 Plus

Stannous Fluoride (Gel-Kam) 0.4%

Sodium Fluoride 1.1 & 2.21mg tabs, drops Triamcinolone dental paste 0.1%

DIABETES PREPARATIONS/SUPPLIES

Accucheck Test Strips

Alcohol pads

Avandamet 1/500, 2/500 & 4/500 mg tabs

Chemstrip K

Glimepiride (Amaryl) 1, 2, & 4mg tabs

Glipizide (Glucotrol) 5 & 10mg tabs 
Glipizide (Glucotrol XL ) 2.5, 5 & 10mg tabs

Glucovance 2.5/500 & 5/500mg tabs

Glyburide (Micronase) 2.5 & 5mg tabs

Glyburide, micronized (Glynase) 6mg tab

Lancets

Insulin aspart (NovoLog) vial, Pen, & Pen-needles

Insulin glargine (Lantus) 100 units/ml

Insulin lispro (Humalog)

Novolin R, N, U, 70/30 insulins 

Insulin Syringes ½, & 1ml

Metformin (Glucophage) 500 & 850mg tabs 

Metformin (Glucophage XR) 500mg tab

Pioglitazone (Actos) 15, 30 & 45mg tabs

Precision Monitor and Lancet Device

Precision QID test strips

Rosiglitazone (Avandia) 4 & 8mg tabs

GI AGENTS

Cimetidine (Tagamet) 400mg tab, 300mg/5ml

Dronabinol (Marinol) 2.5, 5, 10mg tab 

Lansoprazole (Prevacid) 15 & 30mg caps

Megestrol (Megace) 40mg tab, 40mg/ml susp

Mesalamine 400mg tab, 250mg CR cap

Mesalamine (Canasa) 500mg supp 

Metoclopramide (Reglan) 10mg tab, 5mg/5ml

Misoprostol (Cytotec) 100 & 200mcg tabs 

Mylanta II suspension

Olsalazine (Dipentum) 250mg cap

Omeprazole (Prilosec) 20 & 40mg cap

Rabeprazole (Aciphex) 20mg tab
Ranitidine 75 & 150mg tabs

Sucralfate (Carafate) 1 gm tab & 1gm/10ml 

Sulfasalazine (Azulfidine) 500mg tab

Sulfasalazine (Azulfadine EN) enteric coated 500mg tab

Tegaserod (Zelnorm) 6 mg

Antiemetics/Antivertigo

Meclizine (Antivert) 25mg tablets

Ondansetron (Zofran) 4 & 8mg tabs

Promethazine (Phenergan) 25mg tab & supp

Prochlorperazine (Compazine) 5mg tab

Prochlorperazine 10mg SR cap

Thiethylerazine (Torecan) 10mg tab

Trimethobenzamide (Tigan) 250mg tabs, 100mg supp

Anticholinergics/Antispasmodics 

Simethicone (Mylicon) 80mg chew tabs
Belladonna/Opium rectal supp

Bellergal-S (gen eq) tab

Donnatal (gen eq) tab & elixir 

Hyoscyamine (Levsin) 0.125mg/ml sol

Hyoscyamine (Levsinex) 0.375mg caps

Antidiarrheals

Attapulgite (Kaopectate) 750 mg cap

Bismuth subsalicylate (Pepto-Bismol) 262mg tab

Lomotil (or gen) tab

Loperamide (Imodium) 2mg cap
Laxatives/Stool Softeners

Bisacodyl (Dulcolax eq) 5mg tablet & 10mg supp

Colytely PEG Solution

Docusate calcium (Surfak) 240mg cap

Docusate sodium (Colace) 100 mg tab, 

     10mg/ml solution

Fleets enema & Fleets Phospho-Soda oral sol

Lactulose 10Gm/15ml Syrup

Magnesium citrate solution

Milk of Magnesia (MOM)

Mineral Oil

Polyethylene glycol powder (Miralax)

Senokot-S tab

HORMONES

Combipatch 50/140 & 50/250

Conjugated Estrogens (Premarin) 0.3, 0.625,

     0.9 & 1.25mg tabs, Vaginal Cream 

Estradiol (Esclim) 0.025, 0.0375, 0.05, 0.075

     & 0.1mg/d patches

Estradiol (Climara) 0.025, 0.05, 0.075,

     & 0.1mg/d patches

Estradiol (Estrace) 1mg tab & 0.01% vag cream

Ethinyl Estradiol (Estinyl) 0.02 & 0.05mg tabs

Fehmrt 1mg/5mcg

Fluoxymesterone (Halotestin) 10mg tab

Medroxyprogesterone (Provera) 2.5 & 10mg tab

Methyltestosterone 10mg capsule

Norethindrone acetate (Norlutate) 5mg tab

PremPhase 0.625/5 tablet

PremPro 0.625/2.5 & 0.625/5 tabs

Progesterone (Prometrium) 100mg capsules

Tamoxifen (Nolvadex) 10mg tablet

Testsosterone (AndroGel) 1% gel

Testosterone 2% oint

Testosterone (AndroDerm) 2.5 & 5mg patches

Birth Control/Hormones: 

Alesse

Lo Estrin FE 1.5/30

Lo-Ovral 

Lunelle injection

Norinyl 1/35

Nor-QD tab

Nuvaring vaginal ring

Ortho-Evra patches

Ortho-Cyclen,  Ortho-Novum 7/7/7 

Ortho-Tri-Cyclen 

Plan B (levonorgestrel 0.75mg)

Tri-Levlen

Yasmin

MIGRAINE AGENTS

Cafergot tablet

Divalproex (Depakote ER) 500mg tab

Fioricet tablet

Fiorinal tablet

Midrin (or gen eq) capsule

Norgesic

Sumatriptan (Imitrex) inj 6mg/0.5ml & nasal spray

Sumatriptan (Imitrex) 25,50 & 100 mg tabs

Synalgos-DC 

Zolmitriptan (Zomig) 2.5 & 5mg tabs

MISCELLANEOUS
Cabergoline (Dostinex) 0.5mg tab

Clomiphene Citrate (Clomid) 50mg tab

Disulfiram (Antabuse) 250mg tab

Epipen Jr. (0.15mg auto-inj.), Epipen (0.3mg auto-inj.)

Ergoloid Mesylate (Hydergine) 1mg tab

Etanercept (Enbrel) **DERM/RHEUM only**
Interferon beta 1A (Avonex)

Interferon beta 1B (Betaseron)

Methazolamide (Neptazane) 50mg tab

Methoxsalen (Oxsoralen Ultra) 10mg cap

Methylergonovine (Methergine) 200mcg tablet

Modafinil (Provigil) 100 & 200mg tabs

Pancrelipase (Cotazym, Pancrease MT-16)

Pancrelipase (Ku-Zyme)

Pancreatin (Creon 10)

Pentoxifylline (Trental) 400mg tablet

Pyridostigmine (Mestinon) 60mg tablet, 180mg SR

Sevelamer (Renagel) 403 & 800mg caps

Sodium bicarbonate 650mg tab

Ursodiol (Actigall) 300mg cap

Yohimbine (Yocon) 5.4 mg tab

MUSCLE RELAXANTS
Baclofen (Lioresal) 10mg tab

Cyclobenzaprine (Flexeril) 10mg tab 

Dantrolene (Dantrium) 25mg cap 

Diazepam (Valium) 5mg tab

Metaxalone (Skelaxin) 400mg tab

Methocarbamol (Robaxin) 500mg tab

Norgesic tab

Tizanidine (Zanaflex) 2 & 4mg tabs

OPHTHALMIC

Atropine sulfate 1% soln 

Bacitracin opht oint

Betaxolol (Betoptic S) 0.25% drops

Bimatoprost (Lumigan) 0.03% drops

Blephamide ointment

Brimonidine (Alphagan-P) 0.15% drops

Brinzolamide 1% soln (Azopt)

Carteolol (Ocupress) 1% drops

Celluvisc drops

Ciprofloxacin (Ciloxan) 0.3% drops

Ciprofloxacin/dexamethasone (Ceprodex) susp

Dorzolamide/Timolol(Cosopt) opth drops 5ml

Echothiophate Iodide (Phospholine) 0.125%

Erythromycin (Ilotycin) 5mg/gm oint

Flurbiprofen (Ocufen) ophth sol'n 0.3%

Gentamycin (Garamycin) 0.3% Sol & Oint

Homatropine bromide 5%

Ketorolac (Acular) 0.5% 5ml

Lacrilube (gen eq) 

Latanoprost (Xalatan) 0.005% drops

Maxitrol (polymxn, neospor, dexam) oint, soln

Methazolamide (Naptazone) 50mg tab

Moxifloxacin (Vigamox)

Murine Tears

Neosporin soln, oint

Naphcon A

Ofloxacin (Ocuflox) 0.3%  sol 

Olopatadine (Patanol) 0.1% sol'n

Pilocarpine 1%, 2%, and 4% gtts, 4% gel

Pilocarpine (Salagen) 5mg oral tablet

Polytrim (gen eq) sol

Prednisolone Acetate (Pred Forte) 1% susp 

Refresh Sol

Scopolamine ophth soln 0.25%

Sodium chloride ophth sol'n (Muro-128) 2%, 5%

Sodium sulfacetamide 10% oint & sol'n

Timolol (Timoptic) 0.5% drops 

Timolol (Timoptic XE) 0.25% and 0.5%

Tobradex (tobramycin, dexameth) 

Travoprost (Travatan) 

Tropicamide (Mydriacyl) 1% sol'n

Vasocidin

Viroptic

OSTEOPOROSIS

Alendronate (Fosamax) 10, 35 & 70mg tabs

Calcitonin (Miacalcin) 200iu/sp nasal

Etidronate (Didronel) 200mg tab

Raloxifene (Evista) 60mg tab

Risedronate (Actonel) 5 & 35 mg tabs

OTIC PREPARATIONS

Antipyrine (Auralgan/Alphagan)

Carbamide peroxide (Debrox)

Ciprofloxacin/Dexamethasone (Ciprodex) susp

Cortisporin susp

Ofloxacin (Floxin) 0.3% sol
PSYCHOTHERAPEUTIC AGENTS

Aripiprazole (Abilify) 5, 10, 15, 20 & 30mg tabs

Chlorpromazine (Thorazine) 25, 50& 250mg tabs 

Fluphenazine  (Prolixin) 1 & 2.5mg tabs

Haloperidol  (Haldol) 0.5, 2, 5 & 10mg tabs 

Lithium Carbonate 300mg cap, 300mg/5ml   

Loxapine (Loxitane) 5 & 25mg caps

Olanzapine (Zyprexa) 5 & 10mg tabs 

Perphenazine  (Trilafon) 4mg tabs 

Quetiapine (Seroquel) 25, 100 & 300 mg tabs

Risperidone (Risperdal) 0.25, 0.5, 1, 3 & 4mg tabs

Thioridazine (Mellaril) 10, 25, 50, & 100mg tabs

Thioridazine 30mg/ml concentrate

Thiothixene  (Navane) 1, 2, 5, & 10mg caps

Thiothixene (Navane) 5mg/ml concentrate 

Tranylcypromine (Parnate) 10mg tab

Trifluoperazine  (Stelazine) 2 & 5mg tabs   

Antianxiety:

Alprazolam (Xanax) 0.25, 0.5 & 1mg tabs

Buspirone (Buspar) 5 & 10mg tabs

Chlordiazepoxide (Librium) 10 & 25mg caps

Clonazepam (Klonipin) 0.5 & 2mg tabs

Diazepam (Valuim) 5mg tab

Lorazepam (Ativan) 1mg tab

Meprobamate 400mg tab

Oxazepam (Serax) 15mg

Triazolam (Halcion) 0.125 & 0.25mg tabs

Sedative/Sleep Agents:

Chloral Hydrate (Noctec) 500mg/5ml syrup

Temazepam (Restoril) 15 & 30mg caps

Zolpidem tartrate (Ambien) 5 & 10mg tabs

Antidepressants:

Amitriptyline (Elavil) 10, 25 & 75mg 

Bupropion (Wellbutrin) 150mg SR, 150 & 300mg XL 

Citalopram (Celexa) 20 & 40mg tabs

Clomipramine (Anafranil) 25, 50, 75 & 100mg caps 

Desipramine (Norpramin) 25 & 50mg

Doxepin (Sinequan) 10, 25 & 75mg caps

Escitalopram (Lexapro) 10 & 20mg tabs

Fluoxetine (Prozac)10 & 20mg caps 20mg/5ml sol

Imipramine (Tofranil) 10 & 25 mg tabs

Imipramine (Tofranil PM) 75mg cap

Mirtazapine (Remeron) 15, 30 & 45mg tabs

Nefazodone (Serzone) 100, 150, 200 & 250mg tabs

Nortriptyline (Pamelor) 25mg cap

Paroxetine (Paxil) 20, 30mg tabs & 20mg/5ml solution 

Phenelzine (Nardil) 15mg tab

Sertraline (Zoloft) 50 & 100mg tabs, Starter Pak

Trazodone (Desyrel) 50 & 100mg tabs 

Venlafaxine (Effexor XR) 37.5, 75 & 150mg caps

ADHD Products/Stimulants

Atomoxetine (Strattera) 10, 18, 25, 40 & 60mg caps

Concerta 18, 27, 36 & 54mg tabs

Dextroamphetamine (Dexedrine) 5mg tab

Dextroamphet/Amphet (Adderall) 5, 10, 20mg

Dextroamphet/Amphet (Adderall XR) 5, 10, 15,

    20,  25 & 30 mg caps

Methylphenidate (Ritalin) 10mg tab, 20mg SR
RECTAL PREPARATIONS
Diazepam (DiaStat) rectal gel

Glycerin children/infant supp

Hemorrhoidal supp

Hydrocortisone 25mg (Anusol-HC) supp

Mesalamine (Canasa) 500mg supp

Perianal cleansing lotion

Proctofoam-HC

RESPIRATORY PRODUCTS

Aerochamber (child and adult)

Albuterol (Proventil) 4mg tab, 4mg Repetab,

     2mg/5ml syrup

Inspirease kit and replacement bags

Montelukast (Singulair) 4 & 5mg chew, 10mg tab

Peak Flow Meter

Terbutaline (Brethine) 5mg tabs

Theophylline (Slo-Bid) 125, 200 & 300mg 

Theophylline (Uniphyll) 400mg tab

Nasal:

Phenylephrine 0.125%, 0.25%, 0.5%, 1%

Sodium Chloride 0.9% nasal drops

Inhalants:

Advair Diskus 100/50, 250/50, 500/50

Albuterol 0.5% soln, 0.083% soln, MDI

Budesonide 0.5mg/2ml (Pulmicort Respules)

Budesonide (Pulmicort Turbihaler) inhaler

Cromolyn (Intal) MDI and soln ampules

Flunisolide menthol (Aerobid-M) MDI

Fluticasone (Flovent) 44, 110, & 220mcg/sp 

Ipratropium (Atrovent) MDI

Ipratropium (Atrovent) inhalation soln 0.2%

Ipratropium/Albuterol (Combivent) MDI

Nedocromil (Tilade) MDI 

Salmeterol (Serevent) Diskus

Triamcinolone (Azmacort) MDI

THYROID/Anti-thyroid PREPARATIONS

Synthroid 0.025, 0.05, 0.075, .088, 0.112, 0.125, 

     0.1, 0.15, 0.175, 0.2, 0.3 mcg tabs

Liothyronine (Ctyomel) 5 & 25mcg tabs

Methimazole (Tapazole) 10mg tab

Propylthiouracil (PTU) 50mg tab

Thyroid 30 & 60mg tabs

TOPICAL PREPARATIONS

Acetic Acid 2% w/ aluminum acetate (Domeboro)

Adapalene (Differin) 0.1% crm, gel, sol

Aluminum acetate (Domeboro) tab

Aluminum chloride (Drysol) 20% soln

Amcinonide (Cyclocort) 0.1% crm, oint

Ammonium lactate (Lac-Hydrin) 12% crm

Aquaphor oint

Bacitracin oint

Benzyl peroxide 5 & 10% gel

Betamethasone Dipropionate (Diprosone) 0.05%

     Cream

Betamethasone (Luxiq) foam **DERM only**

Calamine lotion

Calcipotriene (Dovonox) 0.005% oint

Cetaphil cleanser

Clindamycin (Cleocin T) 1% sol

Clobetasol (Temovate) 0.05% sol, foam, oint

Clobetasol (Temovate E) emollient crm

Clotrimazole (Mycelex) 1% crm & sol

Coal Tar (Balnetar) bath

Collagenase santly oint

Crotamiton (Eurax) crm

Dibucaine (Nupercainal) 1% oint

Desonide (Tridesilon) 0.05% crm

Duofilm

Econazole nitrate (Spectazole) 1% crm

Erythromycin sol

Eucerin cream 

Fluocinolone 0.01% (Derma Smoothe/FS)

     scalp oil, sol

Fluocinolone (Capex) Shampoo **DERM only**
Fluocinonide (Lidex) 0.05% crm, gel, oint 

Fluorouracil (Fluoroplex) 1% sol

Fluorouracil (Efudex) 5% crm 

Flurandrenolide tape (Cordran)

Hydrocortisone 2 & 2.5% lotion

Hydrocortisone (Hytone) 1% crm, oint

Hydrocortisone 0.2% (Westcort) crm, oint

Hydroquinone (Eldoquin Forte) 4% cream

Imiquimod (Aldara) 5% cream

Lidocaine 2% viscous, 5% oint,4% solution

Lidocaine ( L-M-X) 4% cream 

Lindane 1% lotion and shampoo

Metronidazole (Metrogel) 30gm

Metronidazole (Metrocream) 0.75%

Miconazole (Monistat-Derm) 2% cream

Mupirocin (Bactroban) 2% top oint & nasal

Naftifine HCl (Naftin) 1% crm

Nystatin (Mycostatin) crm & powder 

Permethrin (Elimite) 5% cream

Permethrin (Nix) 1% rinse 60ml

Pimecrolimus 1% cream (Elidel)

Podofilox (Condylox) 0.5% sol

Salicylic Acid (Mediplast) 40% plaster

Selenium sulfide 2.5% lotion/shampoo

Silver sulfadiazine (Silvadene) 1% crm

Tacrolimus (Protopic) 0.1% & 0.03% oint 

Tazarotene (Tazorac) 0.05% crm, 0.1% gel

Testosterone (AndroGel) 1% gel

Testosterone 2% oint

Tretinoin (Retin-A) 0.05% crm, 0.01% gel

Triamcinolone (Kenalog) crm, spray

Urea (Carmol) 10% lotion and 20,40% crm

White petroleum jelly

Zinc oxide oint

Combination Topicals:

Balanitis

Benzaclin gel

Benzamycin gel

Betamethasone 0.05%/clotrimazole 1% (Lotrisone) cream

Neosporin + Pain relief

Tri-Luma cream

URINARYMEDICATIONS

Bethanecholchloride (Urecholine) 25mg

Desmopressin (DDAVP) 0.1 & 0.2 mg tabs, nasal

     spray

Dicyclomine (Bentyl) 20mg tab
Finasteride (Proscar) 5mg tab

Nitrofurantoin (Macrobid) 100mg caps

Oxybutynin (Ditropan) 5mg tab, 5mg/5ml syrup, patches

Oxybutynin (Ditropan XL) 5, 10, 15mg

Oxybutynin (Oxytrol) patch 

Phenazopyridine (Pyridium) 100mg tabs

Tolterodine Tartrate (Detrol) 2mg tab & 4mg LA cap

Tamsulosin (Flomax) 0.4mg cap

VAGINAL PREPARATIONS

Clindamycin (Cleocin) vaginal cream

Clotrimazole (Mycelex) 1% vaginal cream

Metronidazole (Metrogel)

Terconazole (Terazol 3) vaginal cream  

VITAMINS, MINERALS & ELECTROLYTES

ADEK multivitamin

Calcium Acetate (Phoslo) 667mg tab

Calcium Carbonate (Oscal) 500mg tab

Calcium Carbonate/D (Oscal-D) 500mg/200IU tab

Calcium Glubionate (Neo-Calglucon) 1.8/5 syrup

Calcitriol (Rocaltrol) 0.25mcg cap

Cyanocobalamin (B12) 1000mcg/ml inj

Ferrous carbonyl (Icar) tab

Ferrous sulfate75mg/0.6ml drops

Ferrous Sulfate 325mg tab

Folic acid 1mg tab

Lactase (Lactrase) 125mg cap

Levocarnitine (L-carnitine) 1gm/10ml

Magnesium gluconate 500mg tab

Nephrocaps

Phytonadione (Vitamin K) 5mg tab

Poly-Vi-Sol

Poly-Vi-Sol with Iron

Prenatal-Plus Vitamin tab (Females 45 & younger only)

Pyridoxine (Vitamin B6) 50mg tab

Thiamine (B1) 50mg tab

Vitamin D (Drisdol) 50,000 units cap


